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Transfer from methadone XE "buprenorphine:transfer from methadone"  to buprenorphine may occur for a variety of reasons:

· As a first step in an attempt to withdraw from substitution treatment;

· To take advantage of potentially greater flexibility with buprenorphine-naloxone (alternate day or unsupervised dosing);

· Patient ‘not responding’ to methadone treatment;

· Side effects or drug interactions with methadone.

However, such transfers can be associated with complications, including:

· Precipitated withdrawal XE "withdrawal:precipitated by buprenorphine"  on initiating buprenorphine (See Precipitated withdrawal in 2.1.2);

· Destabilisation of the patient during transfer (including opioid or other substance use, or their medical, psychiatric or social condition);

· Onset of side effects from buprenorphine; and

· Failure to transfer and stabilise on buprenorphine.

Treatment setting, capacity for frequent monitoring and dosing, staff training and experience, ability to access specialist addiction treatment services or inpatient beds may also have a significant bearing on transfer decisions and outcomes.

Decisions regarding transfer should be made collaboratively by patients and service providers, and involve carers as appropriate. The decision should include an examination of the potential benefits and risks of the transfer |C|. 

Patients at low risk of complications can be transferred to buprenorphine in outpatient (including primary health care) settings. Patients need frequent monitoring and buprenorphine should be dispensed in multiple doses over the first 4 to 6 hours of the transfer – if this cannot be coordinated in a primary care setting, referral to or consultation with specialist services is recommended. |red icon|

A low risk of complications during transfer to buprenorphine is indicated by:

· The patient experiencing withdrawal with their current methadone dose, and methadone doses less than 60mg/day;

· No unsanctioned opioid use or unstable use of other drugs;

· No severe medical or psychiatric conditions that may be destabilised during transfer;

· Stable and supportive social conditions;

· No complications during any previous transfer attempts; and

· Good understanding by the patient of the transfer process.

Strategies should be put in place to address any risk factors for complications during transfer. This may involve gradual methadone dose reductions, stabilising other drug use, health or social problems, and may take several weeks or months to achieve. 

Where the risk of complications cannot be reduced to an acceptable level, as indicated by the dot points above, specialist referral is recommended. |red icon|

Transfers to buprenorphine for patients considered at ‘high risk’ for complications should only be undertaken where there is capacity for:

· Frequent monitoring under medical supervision;

· Supportive care;

· Regular doses of buprenorphine and symptomatic medication as required; and

· Transfer to an inpatient unit in the event of severe complications, or where appropriate supportive care is not available in an outpatient setting (for example, patients with unstable medical, psychiatric or social conditions or medical support for transfers from high doses of methadone).

Experience with methadone to buprenorphine transfers has shown that the key is delaying the first dose  XE "buprenorphine:timing of first dose" of buprenorphine until there is clear evidence of the onset of withdrawal, as determined by a validated assessment instrument |C|. These guidelines give an indication of relevant scores with the Clinical Opiate Withdrawal Scale (COWS) XE "Clinical Opiate Withdrawal Scale (COWS)"  and the Subjective Opiate Withdrawal Scale (SOWS) XE "Subjective Opiate Withdrawal Scale (SOWS)" , which are the rating instruments that are most appropriate for use in generalist settings. Withdrawal often does not occur until more than 24 hours after the last dose of methadone. The size of the last dose of methadone is less important than the time since the last dose, as determined by withdrawal. 

Where possible, the patient should be reviewed in the week prior to the proposed transfer date, preferably prior to their daily methadone dose to allow the assessment of withdrawal severity. Other factors affecting the risk of complications and the patient’s understanding of the process should be assessed at the same time, and plans for the transfer should be reviewed.

On the proposed day of transfer, assess the patient prior to any medication including recent substance use, withdrawal severity and general health. Patients should be monitored (withdrawal severity, vital signs) regularly over a 4- to 8-hour period and an initial dose of 2mg buprenorphine administered when moderate withdrawal is apparent (COWS≥13, SOWS≥16). An additional dose of 6mg buprenorphine can be administered one hour later if the initial dose does not precipitate withdrawal.  XE "split dosing" 
Supplementary doses can be administered every one to three hours according to withdrawal severity:

· 0mg if there is no or minimal withdrawal (COWS<6, SOWS<8);

· 4mg if there is mild withdrawal (COWS 6-12, SOWS 8-15);

· 8mg if there is moderate to severe withdrawal (COWS≥13, SOWS≥16).

During the transfer ensure supportive care (reassurance, hydration). Symptomatic medication (e.g. metoclopramide, hyoscine butylbromide, low dose sedatives) may be helpful for persistent and severe withdrawal discomfort.

Precipitated withdrawal XE "withdrawal:precipitated by buprenorphine"  is indicated by a sustained and marked increase in the severity of withdrawal within the initial 3 to 6 hours of the first buprenorphine dose (e.g. COWS increased by >6, SOWS increased by >8). The general approach to the management of precipitated withdrawal is to continue buprenorphine dosing; symptomatic medication (metoclopramide, NSAIDs, hyoscine butylbromide, low dose sedatives) should also be considered. Specialist consultation is recommended if precipitated withdrawal is suspected. Onset of withdrawal, or marked increases in withdrawal more than 6 hours after buprenorphine may reflect under-dosing rather than precipitated withdrawal.

Patients should be reviewed daily for the next 2-5 days or until comfortable, including assessment of withdrawal severity, recent substance use, adverse events, general progress and any concerns they may have. Buprenorphine XE "buprenorphine:increasing doses"  doses should be administered under supervision as follows:

· Patients in moderate to severe withdrawal (COWS≥13, SOWS≥16) the total dose of the previous day, plus 8mg, up to a maximum of 32mg;

· Patients in mild withdrawal (COWS 6-12, SOWS 8-15) the total dose of the previous day, plus 4mg, up to a maximum of 32 mg;

· Patients with no or minimal signs of withdrawal (COWS 0-5, SOWS<8) the total dose of the previous day, plus 4mg, up to a maximum of 32mg.

Experience suggests that most patients transferring from methadone XE "buprenorphine:transfer from methadone"  doses greater than 30mg will require buprenorphine doses of at least 8mg on day 1, and often will require 16-32mg on the first day, especially if transferring from higher methadone doses. Doses may need to be adjusted according to other substance use, side effects or other medical conditions, for which specialist advice is recommended.

Many patients will feel uncomfortable for the first 2 to 5 days on buprenorphine, with mild opioid withdrawal symptoms, headache, dysphoria, anxiety and sleep disturbances:

· Reassure patients that symptoms tend to subside with time, and provide supportive care;

· Ensure the buprenorphine dose is adequate;

· Symptomatic medications (metoclopramide, hyoscine butylbromide, low dose sedatives) may be used for a limited time (typically 1-3 days) for those patients not coping with persistent symptoms.

A minority of patients find buprenorphine unsatisfactory and will request transfer back to methadone.
